



STATEMENT OF ASSESSMENT
No. LAB266716CS/047

We state that the following device is in compliance with the reference standards.
We also state that when the device is used in conjunction with Personal Protective Equipment in accordance with 89/686/EEC Directive, it does not impair their conformity to the Directive.

<i>Description</i>	Diving open heel fins
<i>Type</i>	PALAU
<i>Applicant</i>	CRESSI SUB SPA VIA ADAMOLI 501 16165 GENOVA (GE) ITALY
<i>Manufacturer</i>	CRESSI SUB SPA
<i>Reference standards</i>	EN 16804:2015

This Statement is issued by RINA Services not acting as a Notified Body.

This Statement is not to be considered as a Certificate of conformity to the European Directive. The validity of this Statement is subject to the maintenance of the initial product conditions verified by RINA Services. Any change to initial conditions must be communicated to RINA Services which reserves the right to carry out further verification in order to confirm the validity of this Statement.

Issued in **Genoa** on **March 3, 2017**. This Certificate is valid until **March 2, 2022**

RINA Services S.p.A.
Massimo Dinale

This certificate consists of this page and 1 enclosure



STATEMENT OF ASSESSMENTNo. **LAB266716CS/047**

Enclosure - Page 1 of 1

PALAU**TECHNICAL DATA**

Colours	Size	Code
PALAU BLUE / AZURE	KID	CA112029
PALAU BLUE / AZURE	XXS/XS	CA112032
PALAU BLUE / AZURE	XS/S	CA112035
PALAU BLUE / AZURE	S/M	CA112038
PALAU BLUE / AZURE	M/L	CA112041
PALAU BLUE / AZURE	L/XL	CA112044
PALAU BLACK / YELLOW	XXS/XS	CA115132
PALAU BLACK / YELLOW	XS/S	CA115135
PALAU BLACK / YELLOW	S/M	CA115138
PALAU BLACK / YELLOW	M/L	CA115141
PALAU BLACK / YELLOW	L/XL	CA115144
PALAU BLACK / PINK	KID	CA115429
PALAU BLACK / PINK	XXS/XS	CA115432
PALAU BLACK / PINK	XS/S	CA115435
PALAU BLACK / PINK	S/M	CA115438

TECHNICAL DOCUMENTATION EXAMINATION**Technical documentation content:**

'Dossier Tecnico per pinne PALAU' dated February 4, 2017

TYPE EXAMINATION

Standard	Reference	Test
EN 16804:2015	4.2	Heel band test
EN 16804:2015	4.3	Practical performance tests

- Tests as per RINA Test Laboratory Report No. 2016CS012667/47 issued on 3 February 2017.

Genoa 03/03/2017

